United City of Yorkville
800 Game Farm Road
Yorkville, Illinois 60560
Telephone: 630-553-4350
www.yorkville.il.us

AGENDA
CITY COUNCIL MEETING
Tuesday, June 14, 2016
7:00 p.m.
City Hall Council Chambers
800 Game Farm Road, Yorkville, IL

Call to Order:

Pledge of Allegiance:

Roll Call by Clerk: WARD | WARD 11 WARD 111 WARD IV
Carlo Colosimo Jackie Milschewski Chris Funkhouser Diane Teeling
Ken Koch Larry Kot Joel Frieders Seaver Tarulis

Establishment of Quorum:
Amendments to Agenda:
Presentations:

Public Hearings:

Citizen Comments on Agenda Items:
Consent Agenda:

Minutes for Approval:

1. Minutes of the Regular City Council — May 24, 2016
Bills for Payment (Informational): $1,200,433.70
[...]
1960 1970 1980 1990 2000 2010 2020 2030 2040 2050

Joliet Switches To Surface Water

600
500
400 4
300 4
Sl
2200 k
f‘im A Observed A W e___e_ ]
= G
; 0 1 —e— Modeled (Historic) $
D100 - R ¢ A e e
:‘E —o— Modeled (CT) s &
el PUNPSRONEL, s i st R
S5 —a— Modcled (LRI) - -
400 {4 —®— Modeled (MCT)
-500 1 — -~ ~Modcled (CT) PL
Geivd IeT) Iranton-Galesville Sandstone \L,
_G)O T T T T T T T T T T T T T
1960 1970 1980 1990 2000 2010 2020 2030 2040 2030

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Sustainable Source Water Assessment

¢ Additional Challenges With Water Level Declines In Deep Aquifer

L R R

Some Industrial & Private Wells Could Go Dry
Lower Water Levels Require Higher Amount of Energy To Pump Water

Flow Rate of Wells Likely To Decline Because of Casing Limitations on
Motor Size

Water Quality In Aquifer Likely To Deteriorate; Could Force Additional
Treatment

No Back-Up Water Supply For Future

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Sustainable Source Water Assessment

Shallow Sand & Deep Sandstone
Gravel Aquifer Aquifer

Fox River Lake Michigan

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Sustainable Source Water Assessment

é Fox River

>

250

ISWS Ran ILSAM Model To
Develop 2050 Fox River
Flow Projections

Model Includes Natural &
Man-Made Inputs &
Withdrawals

Q7,10 Is The State’s
Protected Low Flow

=

,_.
[Sa)
(=]

2

Streamflow (cfs)

L
=]

(=]

=)
%2
=]

Lowest Flows In Fox River
Typically Occur In
September

)
=)
=]

.
w
=]

100

streamflow (cfs)

[%a]
=

River Baseflow Projected To
Increase In the Future

=]

[N=]
[=]

o
U

2050 7-day 10-year low flow (Q7,10)

Algonquin

o
=

——Present Q7,10 =——Yorkville LRI Q720

—~
i

Elgin
< Aurora
Yorkville

70 65 60 55

River miles from the mouth (mile)

45 40 35

2050 7-day 10-year low flow (Q7,10)

Algonquin

——Present 07,10 ——AIlLRI 0710

Elgin
& Aurora
Yorkville

70 65 60 55
River miles from the mouth (mile)

.
w

40 35

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




Sustainable Source Water Assessment

Projected Change In Monthly Risk Of River

é Fox River Flow Being Below Current Q7,10 Flow

=» Most Sustainable Supply

Source Within Sub- May 0.4 <0.1

Region June 0.3 <0.1

July 1.7 <0.1

=>» Back-Up Supply Source August 3.6 0.5

Still Needed September 4.7 0.9

) o October 2.4 0.7

=» Withdrawal Permitting November 0.4 0.2
Sooner Rather Than Later

Historical & Projected Q7,10 Deficit

Likely Better Days In Four Worst Drought Years
1934 98 1
2005 50 22
1956 43 24
1946 38 15

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Shallow Sand & Deep Sandstone
Gravel Aquifer Aquifer

Fox River Lake Michigan

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




: North Shore

Sustainable Source Water Assessment
B VAroR DEiReT [ ] vake County 1AWA

SR &
= i
MCIIENRY & - EVanS ton
)

o
R :
L X . ﬁ#\ = ' [ Nw suburb 1awA
p ‘Jtl ? r'a-if."rﬂ /B & AUKEGAN _ Chicago
0 sy s LirYs " w NORTIH CHICAGO - DuPage
) o i

5 g e S w LAKE COUNTY JAWA I:[ Illinois American
\ [ ] vakLawn
HIGHWOOD [:] Hammond

HIGHLAND F:

AND PARK
1t 0 NORTHBROOK A Intake
GLENG

+ Crib
rl_ : __' County Boundary

(8

D WILMETTE
EVANSTON

WILSON AVENUE CRTB

DREVER CRIB

+
CIICAGO JARDINE PLANT

+

FOUR MILE CRIB

DUNNE CRIB
-+

Sl CHICAGO SOUTH PLANT

Yorkville

—_——

INDIANA

American Lalee Water: -t o
(Illinois AMeriCaNn) cuica ALLocAToN NETWORK 2012
0 5

10 20
Miles

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




Sustainable Source Water Assessment

& American Lake Water ooy

Background = 2.

=» Purchase Water From City of £33 T o
Chicago With Bedford Park [
Charge, Also

=» System Capacity =32 MGD
>

Current Peak Demand =17
MGD

=> Currently Serving
Bollingbrook, Plainfield, | ' "'~ @ N
Homer Glenn and Portions of . TR e
Woodridge

=>» Projected Water Use On
Pipeline in 2040: 31.5 MGD

South Branch Pipeline

- o o o wm owm ww)

2015
American Lake Water
System Overview

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




Sustainable Source Water Assessment

& American Water Company To Yorkville
Connection Considerations

>
>

2 T

Current End of Pipe is On East Side of
Plainfield

Approximately 20 Mi of Large

Diameter Transmission Main To Get

From East Side of Plainfield to

gouthern Portion of Yorkville's WWS (@
700

Intermediate Pump Station Likely
Needed

Yorkville Transmission Network
Upgrades Would Be Needed

Additional Storage Likely Needed

Connection/Capacity Costs Likely
Rolled Into Rate or Pay Upfront

Capital Investment Likely $100+ M

Route 2 - 30"
2040 ALW Pipeline Demands
Yorkville 7.83 mgd

ILLINOIS

AMERICAN WATER

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




Sustainable Source Water Assessment

Deep Sandstone
Aquifer

Fox River

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



o & & o

Water Distribution System Analysis

Pressures . .

N Computer Modeling
Velocities of Water Distribution
Headlosses

Systems

Ability to Transfer Water

Between Supply and Storage = PRSSSEESSES el
Points 7 if

=>» Single Supply Point Vs. Multiple
Supply Points

-

Redundancy in Supply and
Storage

Fire Flow Availability A\

Amencan Water Works
Association

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



2y

SR
e =

i
i g-:
W

e

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Water Distribution System Analysis

1-20” Water Main NW of Sub-Regional
Connection Point

2- 16” Water Main Connect to Crimson Lane

3- 24” Water Main from Connection Point 1
to Van Emmon and PRV Station

4 - 16” Water Main Through Town

5 - 20” Water Main Along Van Emmon

6 - 20” Water Main From Mill Street to SC
EWST

7 - 20” Water Main From SC EWST to South
BP/PRV

8 - 16” Water Main From Cannonball Trail to
Kennedy Road

9 — Route 71 Water Main Replacement

10 — Various PRV Stations and BP/PRV
Stations

Sub-Regional
Connection
Point 1

‘ R o Al i (Future)

I i—=—” /| Sub-Regional
‘ v - wm®>7 /| Connection
Point 2




Sub-Regional Analysis

f Legend
| ] ot suway area

[ Oswego Study Area

I Wontgomery Study Area

L Yorkville Study Area
fii |1 Oswego Corporate Limits
gl | Monégomery Corporate Lt
i [ Yorkville Corporata Limits
OBEER
e
&

L el B —_— Village of Montgomer
Sz T} -‘ e o | Planning Area: 15.6 sq mi
Ex. Corp. Limits Area: 9.3 sq mi

United City of Yorkville
Planning Area: 72.9 sq mi
Ex. Corp. Limits Area: 20.2 sq mi

Village of Oswego
Planning Area: 40.2 sq mi

Ex. Corp. Limits Area: 15.1 sq mi

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Sub-Regional Analysis

é Population Projections

CMAP 2040 Projection 2050
Current Annual Population
Municipality Population Population Growth Rate Projection
Montgomery* 28,346 48,688 2.0% 42,000
Yorkville 19,804 43,486 3.2% 59,565
Oswego 34,820 69,155 2.8% 90,996
Total: 82,970 161,329 192,561

* Village of Montgomery buildout population projected to be 32,000 — 33,000; Assumes 9,000 residents in Boulder Hill
Subdivision; Maximum total population within planning area estimated to be 42,000.

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Sub-Regional Analysis

100,000
90,000
80,000
70,000
60,000
50,000
40,000

30,000

20 , 000 1_~ =|\/| Dntg omery + BH
Y orkville
10,000

0
1980 1990 2000 2010 2020 2030 2040 2050 2060

Year

Historical «— |— Projected

Population

s Qs WeEQ 0

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Water Use (MGD)

70

Sub-Regional Analysis

Projected Water Use

Village of Montgomery, United City of Yorkville, and Village of Oswego

60 |+

50 |+

40 H

—— ADD (CT)
MDD (CT)

65.79

e MHD (CT)

«sss0s ADD (LRI)

nnnnnn

MDD (LRI)

...... MHD (LRI)

30

20

10

0

2010

2030 2035 2040

Year

2015 2020 2025

2045 2050 2055

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




Sub-Region 2050 Water Use Projection Distribution
Water Works System

Parameter Montgomery  Yorkville Oswego Total
2050 CT WATER USE PROJECTION
Average Day Demand g
Value (MGD) 3.78 5.36 8.19 17.33
% of Total 21.8% 30.9% 47.3% --
Maximum Day Demand 32 MGD
Value (MGD) 6.62 10.72 15.56 32.90]
% of Total 20.1% 32.6% W-['ll.g% -- ® Montgomery

2050 LRI WATER USE PROJECTION B Yorkville

Average Day Demand m Oswego
Value (MGD) 3.02 4.77 6.82 14.61
% of Total 20.7% 32.6% 46.7% --
Maximum Day Demand 25 MG[)
Value (MGD) 4.54 8.34 11.94 24.82 LR|
% of Total 18.3% 33.6% W]E;B% -- -—

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




Existing Raw Water Hardness Comparison

Montgomery

Yorkville

Oswego

Sub-Regional Analysis

Existing Finished Water Hardness Comparison

Viontgomery

Yorkville

Oswego

Proposed Sub-Region
Hardness Range:
100 — 130 mg/1 as CacO,

150 300 450 600 0
Hardness (mg/l as CaCO,)

150

300
Hardness (mg/las CaC0,)

450

600

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Sub-Regional Analysis

Supply and Treatment Alternate No. 3: Fox River & Groundwater

Fox Dver Intake Supply and Single-Stage Lime Softening WTP General Process Flow Diagram
Montgomery, Oswego, & Yorkville Sub-Region
Fm——cce—————— . - e ————
. : — Llr;cl: :
b CQ2(8),FL,FP.
1 : - v PR, CS :
] i 1
: A
> = ClariCone/Ultrafiltretion Building
H L
]
' ] Head Tank ClarConas
Recarbanation Tanks
cs
1 =&
Patantial 0
Future ‘ A A
BAC Beds -
<2 !
UF Feed UF Feeg - 1
Ultrafiliration H
Clearwell  Pumpe ) | F) membrane |
Skids z
Backwash Recovery Lagoon |
— i
|
LllilE cozésp). cl-'lg FR, 1 _ @ : Finished Water Ground
\ Storage Reservolrs
v i 1
* UF Bacowzsh !
Blowears :
! )
- s ! 3 High e il
- [] . ervice ]
: ! G LS I Recarbenalion Tanks Pumps ]
e h=L ? [ e P e
——— i
m— e R Chemical Abbreviations
Egpm fEnamEsion Unes . AL Alum CO2(G)Caron Dioxide Gas FL  Flucide
- AM Agueous Ammaenia CQ2(8) Carbon Dioxide Solution FP Filte~ Aid Polyrmer
ACF  Adv. Ouidation Pracesa CP Coagulant Aid Polymar PP Palyphasphate
Futu~e BAC Blologlcal Activated Carbon 3 Chlo-ine Solution PR Potassium Permanganate Pressure
Walls [+ Carbon Slurry FS Ferric Sulfsts Zone 2

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




¢ Corrosion Control
Considerations

=>» Corrosivity/Stability of
Potable Water Related To
pH, Alkalinity & Hardness
Levels

=>» pH, Alkalinity & Hardness
Levels Can Be Managed In
Lime Softening Process

=» Phosphate Addition As
Additional Precaution

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




Japon e

MILLER RD

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com

£
i
&

Sub-Regional Analysis

Whealor WinselerRd | Mo b

a5

wsar b

it

daricho R

PROPOSED
WELL NO. 17

o

-UP
WATER SUPPLY
RANSMISSION MAIN:

sEans D

ROCK CREEK AD

T

WwooLLEY R

STEWART RO

R
s g

JGE RO (WAS| STWET

B OTENTAL FOTORE)

@
8
g
B

wEELER

g
&
8

suno 7Y

‘GATON FARM RD.

HugHES

NEWARK RD. T e VAN DYE

Sub-Regional Back-Up Well Water Supply Plan - LRI

Legend

Haoo

EEe e EEEE R E

:
:
:
!
:
4

Total Study Area

Existing Montgomery R adius of Influences
Existing vokville R adius of Influences
Existing Oswego R adius of Influences
Projested Sub-Regional Radius of Influences
Prajected Montgomery Radius of Influences.
Projected “rorkville Radius of Influences
Frojected Oswego Radius of Influences
Potential Future Oswego R adius of Influence
Potential Future Yol ville B adius of Influences
Badcup hMontgemeny R adiss of Influences
Backup Yorkville Radius of Influences
Badkup Osweqge Radius of Influences

Active Mortgomery Wil

Active Yoroville Wi el

Active Damego W ell

Potential Future el

Abandoned W ell

Exizting R aw ulf ater hain

Praposed R aw Water Main

Potential Future R aw Wiater hain




Sub-Regional Analysis

Sub-Regional Treated Water Distribution Plan

Bauben

Dugar g

Rt @ [ i . : gL Pressure Zones

= - Oswego East Pressure Zone

\_/ Oswego Central Pressure Zone

I Oswego West Pressure Zone

[ Montgomery West Pressure Zone

- Montgomery Central Pressure Zone
B e ) [ Montgomery East Pressure Zone

] 1 ) " - : - I vorkville North Pressure Zane

| [1sme OREHARDEV Y L N i ‘ 0 ] || Yorkville North Central Pressure Zone

Plggggsggn zES xéﬂ FEESJ D . I : < e : - Yorkville South Central Pressure Zone

El - 2 “ 2, S =il — - Yarkville South Pressure Zone

- Yorkville Southeast Pressure Zone

P

o R

- 1.5 MG OGDEN
1 FALLS EWST
Legend
i
! TOP HGL = 89 £ rotel stuay area

®  Elevated Water Storage Tank (EWST)

o
. 0.3 MG FOX CHASE EWST . Ground Stouge Tank

; <o w0 et I BPIPRV Station
f by PRV STATION 1| Y “BifiSiiion

[ ! " Tiprvsmatons|’|

OSWEGO CENTRAL AND FUTURE —f 10" Water Main

colunsay

YORKVILLE SOUTH PRESSURE ZONE FEED S !

12" Water Main
= 16" Water Main

FUTURE YORKVILLE SOUTH | N

PRESSURE ZONE FEED BPS 3 3 -
) N PRV STATION 4|

FUTURE YORKVILLE =
| SOUTH PRESSURE \ K
ZONE FEED e — : W

N
L - | 2 t PRV STATION 5
- 4 SUB-REGIONAL WATER =
TREATMENT PLANT E |

r— l 5 PRV STATION 6

OSWEGO CENTRAL
PRESSURE ZONE

0.2 MG VILLAGE CENTER EWST

RIDGE RD

1.5 MG HUNT CLUB EWST

“WHEELER

H
g
H

2
B
S

|
|

Newans o | T Pl ] e
o
e

2 Wheeler Road, S




Alternatives Review

¢ Water Supply & Treatment Expansion Options

=>» Alternate 1: Deep Sandstone Water Wells With
Cation Exchange Water Treatment Plants (CEWTP) -
CT (1A) & LRI (1B)

=» Alternate 2: Fox River Intake (Potential Horizontal
S&G Well, Also) & Deep Sandstone Wells (Backup
Supply) and Lime Softening Water Treatment Plant -
CT (2A) & LRI (2B)

=» Alternate 3: Sub-Regional Water Supply & LSWTP -
CT (3A) & LRI (3B)

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Alternatives Review

é Alternate 1: Deep
Sandstone Water Wells
With Cation Exchange
Water Treatment Plants
> 1A-CT

1+ Wells No. 6, 10 - 15
1 Six (6) New CEWTPs
& 2.0 MG EWST
= 1B - LRI
1+ Wells No.6, 10 -12
1 Three (3) New CEWTPs
& 2.0 MG EWST

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Alternatives Review

é Alternate 2: Fox River Intake (Potential
Horizontal S&G Well, Also) & Deep
Sandstone Wells (Backup Supply) and
Lime Softening Water Treatment Plant
= 2A-CT

#+ Fox River Intake, Well No. 10 & Wells No.
8&9WTP

& 12 MGD LSWTP & 1.0 MG GST

& Water Distribution System
Improvements

& 2.0 MG EWST
= 2B-LRI

#+ Fox River Intake & Wells No. 8 &9
WTP

9 MGD LSWTP & 1.0 MG GST

Water Distribution System
Improvements

2.0 MG EWST

7 8%

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com



Alternatives Review

é Alternate 3: Sub-Regional Water
Supply & LSWTP
= 3A-CT

& Portion of Fox River Intake & Backup
Well Supply Network

# Portion of 32 MGD LSWTP &
Transmission Mains

& Water Distribution System
Improvements

& 2.0 MG EWST

= 3B-LRI

#+ Portion of Fox River Intake & Backup
Well Supply Network

Portion of 25 MGD LSWTP &
Transmission Mains

L)
# Water Distribution System
L)

Improvements
2.0 MG EWST

52 Wheeler Road, Sugar Grove, IL 60554 ~ (630) 466-6700 tel ~ (630) 466-6701 fax ~ www.eeiweb.com




Summary & Financial Review

Cost Summary

Capital Annual 20-Year Net

Alternate Cost o&M Present Value
1A — Deep Wells & CEWTPs (CT) $62.6 M $2.77 M $94.4 M

$20.5 M $28.0 M
1B — Deep Wells & CEWTPs (LRI) $42.1 M $2.12 M $66.4 M

$8.4 M

2A - River Intake & 12 MGD LSWTP (CT) $81.7M $2.62M S111.7 M